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Position Amount Type number Description PG
1 1 1319661618 GASKET KIT  ET 25
2 1 7825661748 AIR FILTER ASSEMBLY  ET 16
3 1 7825626799 AIR FILTER ELEMENT  ET 12
4 1 7872663163 ELBOW TAP CONNECTOR 3/8"AX1/2"A F.DRUCKL 25
5 4 6103001151 Hex head screw 10
6 1 1313632098 CYLINDER HEAD  ET 35
7 1 1319634718 VALVE NA 1,7 BAR / 3/8"A ET 22
8 1 1319661634 VALVE PLATE SET  ET 31
9 1 1319649707 CYLINDER  ET 47
10 2 141131010 Hexagonal nut 10
11 1 8050662250 CAPACITOR 60uF/450V MIT FLACHSTECKER/ET 37
12 1 1311662267 CAPACITOR CAP  ET 13
13 1 1310661828 BEARING PLATE  ET 23
14 1 6304084020 Serrated lock washer 10
15 1 6175604551 THREAD CUTTING SCREW A M 4X8 VERZ. 10
16 1 1311662020 COVER  SCHWARZ / ET 33
17 1 1319662649 FAN WING  ET 37
18 1 141114860 Hexagon head screw 12
19 1 6305002486 Washer 10
20 1 7833662621 SAFETY VALVE 1/4"A/10 BAR ET 42
21 1 8101662161 AUTOM. PRESSURE CONTROL SWITCH MDR 2/11 38
22 1 7820661987 FILTER PRESSURE REGULATOR FR BIT 1/4" MA 44
23 1 7871663127 Y-FITTING R 1/4"A-II ET 21
24 2 7802009083 Quick COUPLER, SLEEVE R 1/4" AG  
25 1 7823088510 PRESSURE GAUGE, REAR CONNECT RD 40 R1/8" 29
26 1 7823088501 PRESSURE GAUGE, REAR CONNECT RD 40 R1/4" 29
27 1 7008662210 HANDLE BAR SLEEVE  ET 21
28 1 1315661842 HANDLE BAR  ET 23
29 1 8402094428 CABLE, RUBBER JACKET,WITH PLUG A=437.1U 27
30 1 6109079322 Threaded Plug R 1/2" VERZ.  
31 2 141113990 Cap screw 12
32 4 6123002057 RAISED CHEESE HEAD SCREW M 5X16 VERZ. 10
33 2 1001661708 RUBBER FOOT ASS'Y RD 40X25 ET 22
34 2 1001661694 WHEEL ASSEMBLY RD 200 ET 42
35 1 7830142449 DRAIN VALVE R 3/8" 28
36 1 1319662134 PRESSURE LINE RD 14 ET 31
37 1 7831662594 CHECK VALVE 1/2"AX1/2"A LINKS/ET 29
38 1 7872190850 ELBOW TAP CONNECTOR 1/8" X RD 6 24
39 0 7851190842 PLASTIC HOSE BLACK RD 6X1X1000 SCHWARZ 17
40 1 6209113919 COUNTER NUT R 1/4" ET 17
41 1 1315662466 DOUBLE NIPPLE SW 17X75 / 1/4" ET 21
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42 2 1315661907 TIE ROD M 6X185 ET 13
43 1 7100047254 DEEP GROOVE BALL BEARING 17X40X12 6203-2 20
44 1 8014663267 STATOR 1,80 KW / 2-POL ET 58
46 1 1319661952 GASKET  ET 19
47 1 1310662425 COVER CRANKCASE  ET 30
48 1 6103015675 Hex head screw 10
49 3 6131047582 CROSS RECESSED FLAT HEAD SCREW M 6X16 VE 10
50 1 1313632128 DIP STICK  ET 14
51 1 141180120 Retaining ring 12
52 2 1315661893 SET SCREW M 8X35X14X16 ET 13
53 1 1319661812 CONNECTING ROD  ET 19
54 1 1319661766 PISTON ASSEMBLY RD 55 M. BOLZEN /ET 36
55 1 1319661588 PISTON RING SET  ET 33
56 2 1315661915 SUPPORTING SCREW  ET 27
57 1 1312661876 COVER PLATE  ET 27
60 2 1311672505 WHEEL CAP RAD RD 200 ET 14
7000 1 1001694428 TERMINAL BOX ASSEMBLY  ET 31
7600 1 4810670539 CARTON 850X330X720 BASIC 265/270/300 32
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